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1. General Information

1.1. EUT Description

Product Name EZ-BT Module

et Ny CYBT-343026-01;CYBT-343029-01;
CYBT-143038-01;CYBT-343151-02

EUT Voltage DC 2.3-3.6V

Test Voltage AC120V/60Hz

Bluetooth Specification V3.0

Frequency Range 2402- 2480 MHz

Channel Number V3.0: 79

Channel Separation V3.0: 1IMHz

Type of Modulation V3.0: GFSK, Pi/4 DQPSK, 8DPSK

Data Rate V3.0: 1Mbps(GFSK), 2Mbps(Pi/4 DQPSK), 3Mbps(8DPSK)

Antenna Type Reference to Antenna List

Peak Antenna Gain Reference to Antenna List

Note: Module CYBT-343151-02 shares the same PCB with original module except that working
temperature is changed from -40~85 to -40~105 . Part of device P/N has changed to meet the
working temperature requirement. The RF character of this new module and original modules is the

same.

Page: 6 of 76



Report No.: 18B2048R-RF-US-P06V02

D DEKRA

Bluetooth Working Frequency of Each Channel: (For FHSS)

Channel| Frequency |Channel| Frequency |Channel| Frequency |Channel| Frequency
00 2402 MHz 01 2403 MHz 02 2404 MHz 03 2405 MHz
04 2406 MHz 05 2407 MHz 06 2408 MHz 07 2409 MHz
08 2410 MHz 09 2411 MHz 10 2412 MHz 11 2413 MHz
12 2414 MHz 13 2415 MHz 14 2416 MHz 15 2417 MHz
16 2418 MHz 17 2419 MHz 18 2420 MHz 19 2421 MHz
20 2422 MHz 21 2423 MHz 22 2424 MHz 23 2425 MHz
24 2426 MHz 25 2427 MHz 26 2428 MHz 27 2429 MHz
28 2430 MHz 29 2431 MHz 30 2432 MHz 31 2433 MHz
32 2434 MHz 33 2435 MHz 34 2436 MHz 35 2437 MHz
36 2438 MHz 37 2439 MHz 38 2440 MHz 39 2441 MHz
40 2442 MHz 41 2443 MHz 42 2444 MHz 43 2445 MHz
44 2446 MHz 45 2447 MHz 46 2448 MHz 47 2449 MHz
48 2450 MHz 49 2451 MHz 50 2452 MHz 51 2453 MHz
52 2454 MHz 53 2455 MHz 54 2456 MHz 55 2457 MHz
56 2458 MHz 57 2459 MHz 58 2460 MHz 59 2461 MHz
60 2462 MHz 61 2463 MHz 62 2464 MHz 63 2465 MHz
64 2466 MHz 65 2467 MHz 66 2468 MHz 67 2469 MHz
68 2470 MHz 69 2471 MHz 70 2472 MHz 71 2473 MHz
72 2474 MHz 73 2475 MHz 74 2476 MHz 75 2477 MHz
76 2478 MHz 77 2479 MHz 78 2480 MHz N/A N/A
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1.2 Antennainformation

Model No. N/A
Antenna manufacturer N/A
Antenna Delivery X | I*TX+1*RX L] | 2*TX+2*RX [ | 3*TX+3*RX
Antenna technology ] | SISO
] | Basic
L ]| MIMO ]| CDD
] | Beam-forming
Antenna Type 1| External |[] | Dipole
L] | PIFA
< | PCB
> | Internal
] | Ceramic Chip Antenna
] | Metal plate type F antenna
Antenna Gain -0.5dBi
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1.3 Mode of Operation
DEKRA has verified the construction and function in typical operation. All the test modes were

carried out with the EUT in normal operation, which was shown in this test report and defined as:

Test Mode

Mode 1: Transmitter-1Mbps(GFSK_DH5)

Mode 2: Transmitter-2Mbps(Pi/4 DQPSK_DH5)

Mode 3: Transmitter-3Mbps(8DPSK_DH5)
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1.4Tested System Details
The types for all equipment, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer Model No. Serial No. Power Cord

1 [Notebook Think Pad 2526 LV-A3285 Power by adapter
AUSB Cable N/A N/A N/A Shield, 0.75m

B |USB Cable N/A N/A N/A Shield, 10m
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1.5 Configuration of Tested System

Test setup Diagram- AC Line Conducted Emission Test

AC Main

O =

Test setup Diagram- Radiated Emission

Chamber E

—_I

j :

i 8

EUT
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1.6 EUT Exercise Software

1 [Setup the EUT and simulators as shown on above.

2 [Turn on the power of all equipment.

Run [Bluetool] software, and set the test mode and channel, then press OK to start continue
[Transmit.
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2. Technical Test
2.1. Summary of Test Result

For FCC:

Performed Test Iltem Normative References Limit Result
IAC Power Line FCC CFR Title 47 Part 15 Subpart C: 2015 FCC 15.207 PASS
Conducted Emission Section 15.207

Emissions in restricted [FCC CFR Title 47 Part 15 Subpart C: 2015 FCC 15.209 PASS
frequency bands Section 15.209

Radiated Emission Band [FCC CFR Title 47 Part 15 Subpart C: 2015 FCC 15.209 PASS
Edge 15.247(d)

Fundamental emission [FCC CFR Title 47 Part 15 Subpart C: 2015 =30dBm PASS
output power Section 15.247(b)(3)

For ISED:

Performed Test Item Normative References Limit Result
AC Power Line RSS-Gen Issue 5 RSS-Gen PASS
Conducted Emission Section 8.8

Emissions in restricted  |RSS-Gen Issue 5 RSS-Gen PASS
frequency bands Section 8.10

Radiated Emission Band |RSS-247 Issue 2 RSS-247 PASS
Edge Section A5.5

Fundamental emission  |RSS-247 Issue 2 =30dBm PASS
output power Section A5.4(4)
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2.2. Test Environment

Items Required (IEC 68-1) Actual
Temperature (°C) 15-35 21
Humidity (%RH) 25-75 50
Barometric pressure (mbar) 860-1060 950-1000
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3. Conducted Emission

3.1. Test Equipment

IAC Power Line Conducted Emission / TR-1

Instrument Manufacturer [Type No. Serial No. Cal. Date Cal. Due Date
EMI Test Receiver R&S ESCI 100906 2018.03.05 2019.03.04
Two-Line V-Network R&S ENV 216 101189 2018.07.16 2019.07.15
Two-Line V-Network R&S ENV 216 101044 2017.09.15 2019.09.15
500hm Coaxial Switch Anritsu MP59B 6200464462  N/A N/A

500hm Termination SHX TF2 07081402 2017.09.15 2019.09.15
Temperature/Humidity

Meter Zhichen ZC1-2 TR1-TH 2018.01.05 2019.01.04

or international standards.

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the national

3.2. Test Setup

AC Power Line Conducted Emission test setup

Shielding Room

A e —

s \lertical Reference Ground Plane

EUT

AE

Test Receiver

| -

p 1

~J

— Horizontal Ground Reference Plang =

Page: 15 of 76




Report No.: 18B2048R-RF-US-P06V02

D DEKRA

3.3. Limit
Frequency of Emission Conducted Limit
(MHz) Quasi-peak (dBpV) Average(dB V)
0.15-0.5 66 to 56 56 to 46
0.5-5 56 46
5-30 60 50

Note 1: The lower limit shall apply at the transition frequencies.
Note 2: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz
to 0.5 MHz.

3.4. Test Procedure

Test Method
References Rule

Chapter |ltem

<] |ANSI C63.10-2013 6.2 Standard test method for ac power-line conducted
emissions from unlicensed wireless devices
<] |ANSI C63.4-2014 7 AC power-line conducted emission measurements

3.5. Uncertainty

The measurement uncertainty is defined as & 2.02 dB
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3.6. Test Result

Site: TR1 Time: 2018/11/23 - 02:40
Limit: FCC_Part15.207_CE Margin: 0
Probe: ENV216_101044(0.009-30MHz) Polarity: Line

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1

80

70

80

50

< 40
@
=2 30
[
o
= 20
10
0
-10
-20
0.15 iF 10 30
Fn_a_g_uency(MHz]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv) (dBuv) (dB) (dBuv) (dB)
1 0.162 35.504 25.884 -29.857 65.361 9.620 QP
2 0.162 13.428 3.808 -41.932 55.361 9.620 AV
3 0.202 31.658 22.036 -31.870 63.528 9.622 QP
4 0.202 10.948 1.326 -42.580 53.528 9.622 AV
5 0.290 30.073 20.452 -30.451 60.524 9.622 QP
6 0.290 14.294 4.672 -36.231 50.524 9.622 AV
7 1.270 20.612 10.945 -35.388 56.000 9.667 QP
8 1.270 7.105 -2.562 -38.895 46.000 9.667 AV
9 2.194 28.692 18.987 -27.308 56.000 9.706 QP
10 * 2.194 20.139 10.433 -25.861 46.000 9.706 AV
11 4.090 27.171 17.420 -28.829 56.000 9.751 QP
12 4.090 16.421 6.670 -29.579 46.000 9.751 AV
Note:

1. " *", means this data is the worst emission level.
2. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
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Site: TR1

Time: 2018/11/23 - 02:51

Limit: FCC_Part15.207_CE

Margin: O

Probe: ENV216_101044(0.009-30MHz)

Polarity: Neutral

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1

20

70

&0

50

< 40
@
2 30
[
g
= 20
10
0
-10
-20
0.15 1k 10 30
Fn_a_g_uency(MHz]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv) (dBuv) (dB) (dBuv) (dB)
1 0.162 34.916 25.316 -30.445 65.361 9.600 QP
2 0.162 12.033 2.433 -43.328 55.361 9.600 AV
3 0.202 31.603 22.001 -31.925 63.528 9.603 QP
4 0.202 10.106 0.503 -43.422 53.528 9.603 AV
5 0.298 23.588 13.984 -36.710 60.298 9.605 QP
6 0.298 7.502 -2.103 -42.796 50.298 9.605 AV
7 0.450 15.692 6.069 -41.184 56.875 9.623 QP
8 0.450 3.656 -5.967 -43.219 46.875 9.623 AV
9 2.126 26.009 16.330 -29.991 56.000 9.680 QP
10 * 2.126 24.780 15.100 -21.220 46.000 9.680 AV
11 3.678 21.173 11.447 -34.827 56.000 9.726 QP
12 3.678 17.179 7.452 -28.821 46.000 9.726 AV
Note:

1."*" means this data is the worst emission level.
2. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
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4. Emissions in restricted frequency bands

4.1. Test Equipment

Radiated Emission(Below 1GHz) / AC-2

Meter

Instrument Manufacturer  [Type No. Serial No. Cal. Date Cal. Due Date
EMI Test Receiver R&S ESCI 100573 2018.03.29 2019.03.28
Loop Antenna R&S HFH2-Z2 833799/003  [2018.11.16  [2019.11.15
Bilog Antenna Teseq GmbH |CBL6112D  [27611 2018.10.16  [2019.10.15
Coaxial Cable Huber+Suhner f(l)JGCOFLEX AC2-C 0018.03.02  [2019.03.01
remperature/Humidity |, o, 7C1-2 AC2-TH 2018.01.04  [2019.01.03

international standards.

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the national or

Radiated Emission(Above 1GHz) / AC-5

Instrument Manufacturer  [Type No. Serial No. Cal. Date Cal. Due Date

Spectrum Analyzer Agilent E4446A MY45300103  |018.01.04 2019.01.03

Preamplifier Miteq NSP1800-25 (1364185 2018.05.06 2019.05.05

Preamplifier QuieTek AP-040G CHM-0906001 |5018.05.06 2019.05.05

DRG Horn ETS-Lindgren (3117 00123988 2018.01.22 2019.01.21

Broad-Band Horn

Antenna Schwarzbeck [BBHA9170 294 2017.11.25 2018.11.24
SUCOFLEX

Coaxial Cable Huber+Suhner (106 AC5-C1 2018.03.02 2019.03.01
SUCOFLEX

Coaxial Cable Huber+Suhner (106 AC5-C2 2018.03.02 2019.03.01
SUCOFLEX

Coaxial Cable Huber+Suhner (102 AC5-C3 2018.03.02 2019.03.01

EMI Receiver Agilent N9038A MY51210196 [2018.06.10 2019.06.09

[Temperature/Humidity

Meter Zhichen ZC1-2 AC5-TH 2018.01.04 2019.01.03

international standards.

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the national or
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4.2. Test Setup

Below 30MHz Test Setup:

[ag ]| Eur

8o cm e 3m H
I| (Turntable)
" P -
Ground Plane Test Receiver "ZI‘LH E
— |
30MHz-1GHz Test Setup:
Tmtodm {Antenna Tower)

A nbEnna
[ae ]| EUT L =+

V!|=

[Controlle——
|

F 1

3m /10 m

Hoem

'J!

(Turntable)

- Ground Plane

Test Receiver|
[

Above 1GHz Test Setup:

T —— _

Imtogm

(Antenna Tower)
ITI_ EUT
l Antenna

Pre-Amplifier

f

150 em |

(Turntable)

= GroundPlane ]
Spectrum Analyzer| HED

Controlle
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4.3. Limit

For FCC:

Restricted Bands of operation

Frequency Frequency Frequency Frequency
(MHz) (MHz) (MHz) (GHz)
0.090 - 0.110 16.42 — 16.423 399.9 - 410 45-5.15
0.495 - 0.505 16.69475 —16.69525 608 — 614 5.35-5.46
2.1735 - 2.1905 16.80425 — 16.80475 960 — 1240 7.25-7.75
4.125-4.128 255 -25.67 1300 — 1427 8.025-8.5
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 — 4.20775 73-74.6 1645.5 — 1646.5 9.3-95
6.215-6.218 74.8 -75.2 1660 — 1710 10.6 —12.7
6.26775 — 6.26825 108 — 121.94 1718.8 - 1722.2 13.25-134
6.31175 — 6.31225 123 -138 2200 - 2300 14.47 - 145
8.291 - 8.294 149.9 — 150.05 2310 - 2390 15.35-16.2
8.362 — 8.366 156.52475 — 156.52525 2483.5 — 2500 17.7-21.4
8.37625 — 8.38675 156.7 - 156.9 2690 — 2900 22.01 - 23.12
8.81425 — 8.81475 162.0125 - 167.17 3260 — 3267 23.6-24.0
12.29 -12.293 167.72 - 173.2 3332 - 3339 31.2-31.8
12.51975-12.52025 240 — 285 3345.8 — 3358 36.43 - 36.5
12.57675-12.57725 322 -3354 3600 — 4400

13.36 — 13.41
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For ISED:

Restricted Bands of operation

Frequency Frequency Frequency Frequency
(MHz) (MHz) (MHz) (GHz)
13.36 - 13.41 960 - 1427 9.0-9.2
0.495 - 0.505 16.42 - 16.423 1435 - 1626.5 9.3-95
2.1735 - 2.1905 16.69475 - 16.69525 1645.5 - 1646.5 10.6-12.7
3.020 - 3.026 16.80425 - 16.80475 1660 - 1710 13.25-13.4
4.125-4.128 25.5 - 25.67 1718.8 - 1722.2 14.47 - 145
4.17725 - 417775 37.5-38.25 2200 - 2300 15.35-16.2
4.20725 - 4.20775 73-74.6 2310 - 2390 17.7-21.4
5.677 - 5.683 74.8-75.2 2483.5 - 2500 22.01-23.12
6.215-6.218 108 - 138 2655 - 2900 23.6-24.0
6.26775 - 6.26825 149.9 - 150.05 3260 - 3267 31.2-31.8
6.31175-6.31225 | 156.52475 - 156.52525 3332 - 3339 36.43 - 36.5
8.291 - 8.294 156.7 - 156.9 3345.8 - 3358 Above 38.6
8.362 - 8.366 162.0125 - 167.17 3500 - 4400
8.37625 - 8.38675 167.72-173.2 4500 - 5150
8.41425 - 8.41475 240 - 285 5350 - 5460
12.29 - 12.293 322 -335.4 7250 - 7750
12.51975 - 12.52025 399.9 - 410 8025 - 8500
12.57675 - 12.57725 608 - 614 -
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Restricted Band Emissions Limit

Frequency Field strength Field strength Measurement distance
(MHz) (VIim) (dBpaV/Im) (m)
0.009 - 0.49 2400/F(kHz) 48.5-13.8 300(Note 1)
0.49 - 1.705 24000/F(kHz) 33.8-23 30(Note 1)
1.705 - 30 30 29.5 30(Note 1)
30-88 100 40 3(Note 2)
88 - 216 150 43.5 3(Note 2)
216 - 960 200 46 3(Note 2)
Above 960 500 54 3(Note 2)

Note 1: At frequencies below 30 MHz, measurements may be performed at a distance closer than
that specified in the regulations; however, an attempt should be made to avoid making
measurements in the near field. Pending the development of an appropriate measurement
procedure for measurements performed below 30 MHz, when performing measurements at a closer
distance than specified, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade).

Note 2: At frequencies at or above 30 MHz, measurements may be performed at a distance other
than what is specified provided: measurements are not made in the near field except where it can be
shown that near field measurements are appropriate due to the characteristics of the device; and it
can be demonstrated that the signal levels needed to be measured at the distance employed can be
detected by the measurement equipment. Measurements shall not be performed at a distance
greater than 30 meters unless it can be further demonstrated that measurements at a distance of 30
meters or less are impractical. When performing measurements at a distance other than that
specified, the results shall be extrapolated to the specified distance using an extrapolation factor of
20 dB/decade (inverse linear-distance for field strength measurements;

inverse-linear-distance-squared for power density measurements).
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4.4. Test Procedure

Test Method
References Rule Chapter  |Description
> |ANSI C63.10 6.4 Radiated emissions from unlicensed wireless
devices below 30 MHz
> |ANSI C63.10 6.5 Radiated emissions from unlicensed wireless
devices in the frequency range
of 30 MHz to 1000 MHz
> |ANSI C63.10 6.6 Radiated emissions from unlicensed wireless
devices above 1 GHz
4.5. Uncertainty

The measurement uncertainty above 1G is defined as *+ 3.9 dB

below 1G is defined as

I+

3.8dB
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4.6. Test Result

Site: AC5

Time: 2018/11/16 - 14:43

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1:Transmit at 2402MHz by DH5

80
70
60
w0 1 2 3
T 40
1
& 20
T
i 2
10
0
-10
-20
1000 10000 18000
Fre_quency(hi!ﬂdz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuv/m) (dB)
1 4804.000 40.794 42.517 -33.206 74.000 -1.723 PK
2 7206.000 42.471 40.552 -31.529 74.000 1.919 PK
3 * 9608.000 42.815 37.916 -31.185 74.000 4.899 PK
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Site: AC5

Time: 2018/11/16 - 14:43

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1:Transmit at 2402MHz by DH5

80

70

40

30

Level(dBuV/m)

20

10

-10

-20
1000

Fre_q uency(hﬂﬂg}

10000

18000

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

4804.000

40.381

42.104

-33.619

74.000

-1.723

PK

7206.000

42.838

40.919

-31.162

74.000

1.919

PK

9608.000

42,917

38.018

-31.083

74.000

4.899

PK
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Site: AC5

Time: 2018/11/16 - 14:43

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1:Transmit at 2441MHz by DH5

80

70

40

30

Level(dBuV/m)

20

10

-10

-20
1000

Fre_q uency(hﬂﬂg}

10000

18000

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

4882.000

40.323

41.640

-33.677

74.000

-1.317

PK

7323.000

41.409

39.501

-32.591

74.000

1.909

PK

9764.000

44,537

38.537

-29.463

74.000

6.001

PK
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Site: AC5

Time: 2018/11/16 - 14:43

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1:Transmit at 2441MHz by DH5

80

70

40

30

Level(dBuV/m)

20

10

-10

-20
1000

Fre_q uency(hﬂﬂg}

10000

18000

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

4882.000

40.521

41.838

-33.479

74.000

-1.317

PK

7323.000

42.129

40.221

-31.871

74.000

1.909

PK

9764.000

44.431

38.431

-29.569

74.000

6.001

PK

Page: 28 of 76



Report No.: 18B2048R-RF-US-P0O6V02

D DEKRA

Site: AC5

Time: 2018/11/16 - 14:43

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1:Transmit at 2480MHz by DH5

80
70
50 1 =y 3
E 40 =
%
= 30
T
& 20
10
0
-10
-20
1000 10000 18000
Frgquency(hﬂﬁg}
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 4960.000 40.769 41.917 -33.231 74.000 -1.148 PK
2 7440.000 42.838 40.412 -31.162 74.000 2.426 PK
3 * 9920.000 43.388 38.134 -30.612 74.000 5.253 PK
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Site: AC5

Time: 2018/11/16 - 14:43

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1:Transmit at 2480MHz by DH5

80
70
50
1 < i
E 40 -
%
= 30
T
& 20
10
0
-10
-20
1000 10000 18000
Frgquency(hﬂﬁg}
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 4960.000 40.417 41.565 -33.583 74.000 -1.148 PK
2 7440.000 42.592 40.166 -31.408 74.000 2.426 PK
3 * 9920.000 43.395 38.141 -30.605 74.000 5.253 PK
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Site: AC5

Time: 2018/11/16 - 14:43

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 2:Transmit at 2402MHz by 2DH5

80

70

40

30

Level(dBuV/m)

20

10

-10

-20
1000

Fre_q uency(hﬂﬂg}

10000

18000

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

4804.000

40.494

42.217

-33.506

74.000

-1.723

PK

7206.000

42.146

40.227

-31.854

74.000

1.919

PK

9608.000

44.206

39.307

-29.794

74.000

4.899

PK
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Site: AC5

Time: 2018/11/16 - 14:43

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 2:Transmit at 2402MHz by 2DH5

80

70

40

30

Level(dBuV/m)

20

10

-10

-20
1000

Fre_q uency(hﬂﬂg}

10000

18000

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

4804.000

40.590

42.313

-33.410

74.000

-1.723

PK

7206.000

42.621

40.702

-31.379

74.000

1.919

PK

9608.000

43.276

38.377

-30.724

74.000

4.899

PK
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Site: AC5

Time: 2018/11/16 - 14:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 2:Transmit at 2441MHz by 2DH5

80

70

40

30

Level(dBuV/m)

20

10

-10

-20
1000

Fre_q uency(hﬂﬂg}

10000

18000

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

4882.000

40.432

41.749

-33.568

74.000

-1.317

PK

7323.000

41.503

39.595

-32.497

74.000

1.909

PK

9764.000

44.765

38.765

-29.235

74.000

6.001

PK
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Site: AC5

Time: 2018/11/16 - 14:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 2:Transmit at 2441MHz by 2DH5

80

70

40

30

Level(dBuV/m)

20
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-10

-20
1000

Fre_q uency(hﬂﬂg}

10000

18000

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

4882.000

41.138

42.455

-32.862

74.000

-1.317

PK

7323.000

43.199

41.291

-30.801

74.000

1.909

PK

9764.000

44.277

38.277

-29.723

74.000

6.001

PK
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Site: AC5

Time: 2018/11/16 - 14:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 2:Transmit at 2480MHz by 2DH5

80
70
50
1 2 3
E 40 8
%
= 30
T
& 20
10
0
-10
-20
1000 10000 18000
Frgquency(hﬂﬁg}
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 4960.000 40.233 41.381 -33.767 74.000 -1.148 PK
2 7440.000 42.474 40.048 -31.526 74.000 2.426 PK
3 * 9920.000 42.923 37.669 -31.077 74.000 5.253 PK

Page: 35 of 76




Report No.: 18B2048R-RF-US-P0O6V02

D DEKRA

Site: AC5

Time: 2018/11/16 - 14:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 2:Transmit at 2480MHz by 2DH5

80
70
50 = 3
1
E 40 8
%
= 30
T
& 20
10
0
-10
-20
1000 10000 18000
Frgquency(hﬂﬁg}
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 4960.000 40.236 41.384 -33.764 74.000 -1.148 PK
2 7440.000 43.289 40.863 -30.711 74.000 2.426 PK
3 * 9920.000 44.091 38.837 -29.909 74.000 5.253 PK
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Site: AC5

Time: 2018/11/16 - 14:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 3:Transmit at 2402MHz by 3DH5
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Level(dBuV/m)
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-10

-20
1000

Fre_q uency(hﬂﬂg}

10000

18000

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

4804.000

40.036

41.759

-33.964

74.000

-1.723

PK

7206.000

43.069

41.150

-30.931

74.000

1.919

PK

9608.000

42.900

38.001

-31.100

74.000

4.899

PK
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Site: AC5

Time: 2018/11/16 - 14:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 3:Transmit at 2402MHz by 3DH5
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Level(dBuV/m)
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1000

Fre_q uency(hﬂﬂg}

10000

18000

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

4804.000

40.678

42.401

-33.322

74.000

-1.723

PK

7206.000

41.633

39.714

-32.367

74.000

1.919

PK

9608.000

42.668

37.769

-31.332

74.000

4.899

PK
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Site: AC5

Time: 2018/11/16 - 14:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 3:Transmit at 2441MHz by 3DH5
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Fre_q uency(hﬂﬂg}
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No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

4882.000

39.743

41.060

-34.257

74.000

-1.317

PK

7323.000

40.549

38.641

-33.451

74.000

1.909

PK

9764.000

43.673

37.673

-30.327

74.000

6.001

PK

Page: 39 of 76



Report No.: 18B2048R-RF-US-P0O6V02

D DEKRA

Site: AC5

Time: 2018/11/16 - 14:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 3:Transmit at 2441MHz by 3DH5
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Level(dBuV/m)
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Fre_q uency(hﬂﬂg}

10000

18000

No

Mark

Frequency

(MHz)

Measure Level
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Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

4882.000

40.475

41.792

-33.525

74.000

-1.317

PK

7323.000

41.478

39.570

-32.522

74.000

1.909

PK

9764.000

43.719

37.719

-30.281

74.000

6.001

PK
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Site: AC5

Time: 2018/11/16 - 14:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 3:Transmit at 2480MHz by 3DH5

80
70
50 2
1 3
E 40 8
%
= 30
T
& 20
10
0
-10
-20
1000 10000 18000
Frgquency(hﬂﬁg}
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 4960.000 40.359 41.507 -33.641 74.000 -1.148 PK
2 * 7440.000 43.825 41.399 -30.175 74.000 2.426 PK
3 9920.000 42.978 37.724 -31.022 74.000 5.253 PK
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Site: AC5

Time: 2018/11/16 - 14:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 3:Transmit at 2480MHz by 3DH5

80
70
50 2 3
1.
E 40
%
= 30
T
& 20
10
0
-10
-20
1000 10000 18000
Frgquency(hﬂﬁg}
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 4960.000 39.703 40.851 -34.297 74.000 -1.148 PK
2 7440.000 42.525 40.099 -31.475 74.000 2.426 PK
3 * 9920.000 43.223 37.969 -30.777 74.000 5.253 PK
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The worst case of Radiated Emission below 1GHz:

Site: AC3

Time: 2018/11/22 - 23:47

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: AC3_3m (30-1000MHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1

80

70

Level[dBuV/m)

0
-10
-20
30 100 1000
Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 108.747 20.286 4.254 -23.214 43.500 16.032 QP
2 168.589 21.922 4.587 -21.578 43.500 17.335 QP
3 215.887 22.606 5.254 -20.894 43.500 17.352 QP
4 240.725 21.702 4.251 -24.298 46.000 17.451 QP
5 288.500 29.356 8.583 -16.644 46.000 20.772 QP
6 * 515.524 31.041 4.218 -14.959 46.000 26.822 QP
Note:

1. " *", means this data is the worst emission level.

2. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).

Page: 43 of 76




Report No.: 18B2048R-RF-US-P06V02

D DEKRA

Site: AC3

Time: 2018/11/22 - 23:48

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: AC3_3m (30-1000MHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1
72
60
50
]
a0 |
€ 2 : 7
=
2 WW
T 20 7
g
= 10
0
-10
-20
-28
30 100 1000
Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
2 61.248 21.193 5.267 -18.807 40.000 15.926 QP
3 144.587 24.524 5.451 -18.976 43.500 19.074 QP
4 167.847 23.634 5.258 -19.866 43.500 18.376 QP
5 192.535 25.934 4.548 -17.566 43.500 21.385 QP
6 288.548 29.885 5.259 -16.115 46.000 24.625 QP
7 599.547 32.503 5.247 -13.497 46.000 27.255 QP
Note:

1. " *", means this data is the worst emission level.

2. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
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5. Peak Output Power

5.1.Test Equipment

Peak Output Power / TR-8

Instrument Manufacturer [Type No. Serial No. Cal. Date Cal. Due Date
Spectrum Analyzer Agilent N9010A MY48030494 [2018.02.04 2019.02.03
EXA Spectrum Analyzer Keysight N9010A MY55370495 [2018.04.09 2019.04.08
MXA Signal Anlyzer Keysight N9020A MY56060147 [2018.04.09 2019.04.08
Temperature/Humidity Meter|zhichen ZC1-2 TR8-TH 2018.04.10 2019.04.09

international standards.

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the national or|

5.2.Test Setup

Peak Output Power test setup:

Spectrum Analyzer

| o
e EUT

Hon-Conducted
Tahle

e Ground Reference Plang e
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5.3.Limit

Peak Output Power

[]

Frequency hopping systems operating in the 2400-2483.5 MHz band employing at least 75
non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850 MHz
band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band: 0.125
watts.

Frequency hopping systems operating in the 2400-2483.5 MHz band may have hopping
channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth
of the hopping channel, whichever is greater, provided the systems operate with an output
power no greater than 125 mw.

For frequency hopping systems operating in the 902-928 MHz band: 1 watt for systems
employing at least 50 hopping channels; and, 0.25 watts for systems employing less than 50

hopping channels, but at least 25 hopping channels

6. Test Procedure

Test Method

References Rule Chapter  |Description

X

ANSI C63.10 7.8.5 Output power test procedure for frequency-hopping

spread-spectrum (FHSS) devices

5.4.Uncertainty

The measurement uncertainty is defined as = 1.0 dB
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Report No.: 18B2048R-RF-US-P06V02

5.5.Test Result

Product Name | : [EZ-BT Module Power : |[AC 120V/60Hz
Test Mode : [Mode 1-3 Test Site . ITR-8
Test Date : 12018.11.19
Mode Channel No.| Frequency |Measurement Power Limit Result
(MH2z) Output (dBm)
(dBm)
00 2402 7.87 21.00 Pass
DH5 39 2441 7.62 21.00 Pass
78 2480 7.14 21.00 Pass
00 2402 6.21 21.00 Pass
2DH5 39 2441 6.13 21.00 Pass
78 2480 5.19 21.00 Pass
00 2402 6.81 21.00 Pass
3DH5 39 2441 6.64 21.00 Pass
78 2480 5.40 21.00 Pass
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6. Radiated Emission Band Edge

6.1.Test Equipment

Radiated Emission(Above 1GHz) / AC-5

Instrument Manufacturer  [Type No. Serial No. Cal. Date Cal. Due Date
EMI Receiver Agilent N9038A MY51210196 [2018.07.16 2019.07.15
Pre-AmpIifier Miteq NSP1800-25 (1364185 2018.05.03 2019.05.02
DRG Horn Antenna ETS-Lindgren (3117 00167055 2018.07.12 2019.07.11
Broad-Band Horn
Schwarzbeck |[BBHA9170 294
Antenna 2018.09.18 2019.09.17
SUCOFLEX
2018.02.28 2019.02.27
Coaxial Cable Huber+Suhner (106 AC5-C1
SUCOFLEX
2018.02.28 2019.02.27
Coaxial Cable Huber+Suhner (106 AC5-C2
[Temperature/Humidity
Meter Zhichen ZC1-2 AC5-TH 2018.01.05 2019.01.04
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6.2.Test Setup

Above 1GHz Test Setup:

m_ EUT Imtoqgm (Antenna Tower)
f l Antenna | | pre-amplifier
150 em . |
Mmmmm— 9 ————p|

(Turntable)

‘== GroundPlane 7% 000

Spectrum Analyzer| - oo [Controlled—

6.3.Limit

Band edge Limit

Frequency bands Detector Limit RBW Distance
(MHz) (dBpaV/Im) (MHz) (m)
2310-2390 PK 74 1 3
2483.5-2500 AV 54 1 3

Note: The field strength of emissions appearing within these frequency bands shall not exceed the limits
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Report No.: 18B2048R-RF-US-P06V02

6.4.Test Procedure

Test Method

References Rule Chapter  |Description
> |DA 00-705 N/A duty cycle correction factor
< |ANSI C63.10 6.10 Band-edge testing
> JANSI C63.10 6.10.5 Restricted-band band-edge measurements
.| |ANSI C63.10 6.10.6 Marker-delta method
] |JANSI C63.10 6.4 Radiated emissions from unlicensed wireless

devices below 30 MHz

[ ] IANSI C63.10 6.5 Radiated emissions from unlicensed wireless
devices in the frequency range
of 30 MHz to 1000 MHz

X1 IANSI C63.10 6.6 Radiated emissions from unlicensed wireless
devices above 1 GHz

6.5.Uncertainty

The measurement uncertainty above 1G is defined as == 3.9 dB

below 1G is defined as 3.8dB

I+
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6.6.Duty Factor

Tx On Tx Off | Reduced VBW | Tx On + Tx Off
Test Mode Duty Cycle
(ms) (ms) (H2) (ms)
1Mbps(GFSK_DH5) - - 10 - 100%
2Mbps(Pi/4ADQPSK_DH5) - - 10 - 100%
3Mbps(8DPSK_DH5) - - 10 - 100%

1Mbps(GFSK_DH5)

Eenter Frog 2.441000000 GHz
g

o Trige frwe Hun
ke 30 0B

CEomomaun E

2Mbps(Pi/4ADQPSK_DH5)

Eenter Frog 2.441000000 GHz
g

o Trige frwe Hun
ke 30 0B

Canter 2441000000 GHx
Hes BW 1 EVBW 1.0 MHz Sweep 5,000 ms (1007 ptaip
- = — — S — M —— e |

e p—
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3Mbps(8DPSK_DH5)

[ L ——— )

Center Freg 2441000000 GHz A Type Log-Per
o . Trig: Prna fun
wAme 30 ol

EVEW 3.0 MHz Sweep 5000 ms (1001 ptsif

e 0
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6.7.Test Result

Site: AC5

Time: 2018/11/16 - 10:40

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1:Transmit at 2402MHz by DH5

120
3
E 80
=
@
=
g
i
2310 2405
FrquLEr}_cy(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv/m) (dBuv) (dB) (dBuv/m) (dB)
1 2378.020 53.209 17.554 -20.791 74.000 35.655 PK
2 2390.000 50.585 14.903 -23.415 74.000 35.682 PK
3 * 2402.198 91.097 55.384 17.097 74.000 35.714 PK
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Site: AC5

Time: 2018/11/16 - 11:11

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1:Transmit at 2402MHz by DH5

120
3
E B0
=
i
T
5 0
50 1 J k
f 2
40 . 3
30
20
2310 2405
FrEqHEW(MHZ]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2378.115 44915 9.260 -9.085 54.000 35.655 AV
2 2390.000 37.694 2.012 -16.306 54.000 35.682 AV
3 * 2402.055 90.066 54.353 36.066 54.000 35.712 AV

Page: 54 of 76




Report No.: 18B2048R-RF-US-P0O6V02

D DEKRA

Site: AC5

Time: 2018/11/16 - 11:13

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1:Transmit at 2402MHz by DH5

120
3
E B0
=
@
32
o
g
2310 2405
FrEqHEW(MHZ]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2378.258 53.547 17.891 -20.453 74.000 35.656 PK
2 2390.000 50.578 14.896 -23.422 74.000 35.682 PK
3 * 2402.198 91.244 55.531 17.244 74.000 35.714 PK
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Site: AC5

Time: 2018/11/16 - 11:15

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1:Transmit at 2402MHz by DH5

120
3
E B0
=
i
T
5 0
50 1 J \
' 2
40 .
30
20
2310 2405
FrEqHEW(MHZ]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2378.115 44.493 8.838 -9.507 54.000 35.655 AV
2 2390.000 37.799 2117 -16.201 54.000 35.682 AV
3 * 2402.198 90.680 54.967 36.680 54.000 35.714 AV
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Site: AC5

Time: 2018/11/16 - 11:21

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1:Transmit at 2480MHz by DH5

120
1
E 80
%
S
T
)
2
50 ‘rn‘—“l'“"""‘*“'"" [ RPN v " .JouLT [ ] Jo ot
40
30
20
2478 2500
FrEqHEW(MHZ]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2479.947 100.262 64.396 26.262 74.000 35.866 PK
2 2483.500 50.664 14.772 -23.336 74.000 35.891 PK
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Site: AC5

Time: 2018/11/16 - 11:24

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1:Transmit at 2480MHz by DH5

120

70

Level(dBuV/m)

50

30

20
2478

2500

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit

(dBuV/m)

Factor

(dB)

Type

2480.112

100.021

64.154

46.021

54.000

35.867

AV

2483.500

38.775

2.883

-15.225

54.000

35.891

AV
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Site: AC5

Time: 2018/11/16 - 11:26

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1:Transmit at 2480MHz by DH5

120

70

Level(dBuV/m)

50

30

20
2478

2500

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

2480.178

91.969

56.101

17.969

74.000

35.867

PK

2483.500

50.729

14.837

-23.271

74.000

35.891

PK
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Site: AC5

Time: 2018/11/16 - 11:28

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 1:Transmit at 2480MHz by DH5

120
1
E B0
%
!
T
5 60
50
2
40 :
30
20
2478 2500
Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2480.013 91.716 55.850 37.716 54.000 35.866 AV
2 2483.500 38.114 2.222 -15.886 54.000 35.891 AV
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Site: AC5

Time: 2018/11/16 - 11:30

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 2:Transmit at 2402MHz by 2DH5

120
3
T 80
%
g 70
w0 .
WWMM&MM“W 2
50
40
30
20
2310 2405
Freqyg!}_cy(MHz]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2378.115 56.509 20.854 -17.491 74.000 35.655 PK
2 2390.000 50.373 14.691 -23.627 74.000 35.682 PK
3 * 2402.055 100.006 64.293 26.006 74.000 35.712 PK
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Site: AC5

Time: 2018/11/16 - 11:32

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 2:Transmit at 2402MHz by 2DH5

120

70

Level(dBuV/m)

50

.

30

20
2310

2405

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

2390.000

37.802

2.120

-16.198

54.000

35.682

AV

2402.055

96.521

60.808

42.521

54.000

35.712

AV
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Site: AC5

Time: 2018/11/16 - 11:34

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 2:Transmit at 2402MHz by 2DH5

120
3
E
=
@
32
o
g
2310 2405
FrEqHEW(MHZ]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2377.830 52.511 16.856 -21.489 74.000 35.655 PK
2 2390.000 50.253 14571 -23.747 74.000 35.682 PK
3 * 2402.103 89.757 54.044 15.757 74.000 35.713 PK
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Site: AC5

Time: 2018/11/16 - 11:35

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 2:Transmit at 2402MHz by 2DH5

120
3
E B0
%
i
T
5 60
50 } \
1
: 2
40 .
30
20
2310 2405
FrEqHEW(MHZ]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2377.972 40.999 5.344 -13.001 54.000 35.655 AV
2 2390.000 37.865 2.183 -16.135 54.000 35.682 AV
3 * 2402.055 86.150 50.437 32.150 54.000 35.712 AV
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Site: AC5

Time: 2018/11/16 - 11:38

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 2:Transmit at 2480MHz by 2DH5

120
1
E B0
%
S
T
5 60
2
50
40
30
20
2478 2500
FrEqHEW(MHZ]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2480.046 98.816 62.949 24.816 74.000 35.866 PK
2 2483.500 50.413 14521 -23.587 74.000 35.891 PK
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Site: AC5

Time: 2018/11/16 - 11:41

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 2:Transmit at 2480MHz by 2DH5

120

70

Level(dBuV/m)

50

30

20
2478

2500

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit

(dBuV/m)

Factor

(dB)

Type

2480.112

95.387

59.520

41.387

54.000

35.867

AV

2483.500

38.629

2.737

-15.371

54.000

35.891

AV
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Site: AC5

Time: 2018/11/16 - 11:42

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 2:Transmit at 2480MHz by 2DH5

120
1
%
S
T
L
2
50 PP gk LAl st frbai ki A PR i o nlipiingd
40
30
20
2478 2500
FrEqHEW(MHZ]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2480.046 90.401 54.534 16.401 74.000 35.866 PK
2 2483.500 50.556 14.664 -23.444 74.000 35.891 PK
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Site: AC5

Time: 2018/11/16 - 11:44

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 2:Transmit at 2480MHz by 2DH5

120
h
E B0
%
i
T
5 60
50
2
40 ;
30
20
2478 2500
FrEqHEW(MHZ]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2480.024 87.244 51.377 33.244 54.000 35.866 AV
2 2483.500 38.094 2.202 -15.906 54.000 35.891 AV
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Site: AC5

Time: 2018/11/16 - 13:11

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 3:Transmit at 2402MHz by 3DH5

120
3
T 80
%
g 70
E 60 :
J/" 2
50 eyt bbbt Ao oo gaiistea i b A b bl et o
40
30
20
2310 2405
Freqyg!}_cy(MHz]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 2378.258 56.746 21.090 -17.254 74.000 35.656 PK
2 2390.000 50.227 14.545 -23.773 74.000 35.682 PK
3 * 2401.865 100.313 64.601 26.313 74.000 35.712 PK
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Site: AC5

Time: 2018/11/16 - 13:14

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 3:Transmit at 2402MHz by 3DH5

120

70

Level(dBuV/m)

50

i

30

20
2310

2405

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

2378.115

50.776

15.121

-3.224

54.000

35.655

AV

2401.913

96.452

60.740

42.452

54.000

35.712

AV
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Site: AC5

Time: 2018/11/16 - 13:16

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 3:Transmit at 2402MHz by 3DH5

120
3
E
=
@
32
o
g
2310 2405
FrEqHEW(MHZ]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2377.925 51.997 16.342 -22.003 74.000 35.655 PK
2 2390.000 50.126 14.444 -23.874 74.000 35.682 PK
3 * 2401.913 90.035 54.323 16.035 74.000 35.712 PK
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Site: AC5

Time: 2018/11/16 - 13:17

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 3:Transmit at 2402MHz by 3DH5

120
3
E B0
%
i
T
5 60
50 J \
1
: 2
40 ;
30
20
2310 2405
FrEqHEW(MHZ]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2378.115 40.756 5.101 -13.244 54.000 35.655 AV
2 2390.000 37.844 2.162 -16.156 54.000 35.682 AV
3 * 2402.198 85.918 50.205 31.918 54.000 35.714 AV
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Site: AC5

Time: 2018/11/16 - 13:19

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 3:Transmit at 2480MHz by 3DH5

120
1
T 80
%
)
T
5 60
50
40
30
20
2478 2500
Freqyg!}_cy(MHz]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv/m) (dBuv) (dB) (dBuVv/m) (dB)
1 * 2480.024 99.204 63.337 25.204 74.000 35.866 PK
2 2483.500 50.614 14.722 -23.386 74.000 35.891 PK
3 2483.742 53.301 17.408 -20.699 74.000 35.894 PK
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Site: AC5

Time: 2018/11/16 - 13:22

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Horizontal

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 3:Transmit at 2480MHz by 3DH5

120
1
E B0
%
i
T
5 0
50
2
40 .
30
20
2478 2500
FrEqHEW(MHZ]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2480.112 95.334 59.467 41.334 54.000 35.867 AV
2 2483.500 38.537 2.645 -15.463 54.000 35.891 AV
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Site: AC5

Time: 2018/11/16 - 13:23

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 3:Transmit at 2480MHz by 3DH5

120

70

Level(dBuV/m)

50

30

20
2478

2500

No

Mark

Frequency

(MHz)

Measure Level

(dBuV/m)

Reading Level

(dBuv)

Over Limit

(dB)

Limit
(dBuV/m)

Factor

(dB)

Type

2480.057

90.748

54.881

16.748

74.000

35.867

PK

2483.500

50.758

14.866

-23.242

74.000

35.891

PK
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Site: AC5

Time: 2018/11/16 - 13:24

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: Horn_3117_00167055(1-18GHz)

Polarity: Vertical

EUT: EZ-BT Module

Power: AC 120V/60Hz

Note: Mode 3:Transmit at 2480MHz by 3DH5

120
1
E B0
%
i
T
5 0
50
2
40 .
30
20
2478 2500
FrEqHEW(MHZ]
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 * 2480.046 86.998 51.131 32.998 54.000 35.866 AV
2 2483.500 38.081 2.189 -15.919 54.000 35.891 AV
The End
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